
FIG. 1
;
, P ,rw  v?« vc*>

PARTS MANUAL

C Y L I N D E R  C O M P .

CM 2

C Y L I N D E R  C O M P .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -023100 CYLINDERCOM P 1

2 172M M -023002 CYLINDER SEAL 1

3 152M I-023300 TENSIONER 1

4 152M I-023007 SPRING SEAT FLANGE BOLT 1

5 152M I-023006 SPRING 1

6 152M I-023004 TENSIONFR SEAL 1

7 172M M -023007 W ATER INFLOW  RUBBER TUBE 1

8 172M M -023009 W ATER TUBE SHEATH 1

9 QC/T621-1999-B24 W IRE CLAM P 2

10 152M I-023005 W ASHER 8.5 1

11 GB/T848-85-6-D SM ALL W ASHER 1

12 152M I-021005 DOW EL PIN 10x14 2

13 152M I-023008 FLANGE BOLT M 6x18 2

14 152M I-080013 FLANGE BOLT M 6x22 1

1



FIG.2
ht*?*.- •■ >■ «P & > -v -;J< !i H jS pteH  y»>»»n(!W ^-

C Y L I N D E R  C O V E R  A S S Y . ( I )



': %  1n?y ifi?,i

PARTS MANUAL

C Y L I N D E R  C O V E R  A S S Y . ( I )

REF NO. P A R T  N O . D E S C R I P T I O N REGD NO.

1 172M M -021009 OIL TUBE CLIP 1

2 ~ 172M M -021001 CYLINDER COVER 1

3 172M M -021006 PLATE 1

4 152M I-021011 CYLINDER COVER SEAL 1

5 172M M -021100 INLET ROCKERSHAFT 1

6 172M M -021200 EX ROCKERSHAFT 1

7 172M M -021400 OUTER OIL TUBE 1

8 152M I-021001 RUBBERRING 1

9 172M M -021431 OIL TUBE HOLDER 1

10 152M I-021003 SHOCK ABSORPTION RUBBER BAR 1

11 152M I-021004 BOLT M 8x25 1

12 152M I-021015 BOLT M 12x1.25 1

13 152 M I-021013 BOLT M 8x25 1

14 152M I-021008 VISION HOLE CAP 1

15 152 M 1-021016 W ASHER 8 3

16 152M I-021012 EAR W ASHER 1

17 152M I-021014 W ASHER 12 2

18 152M I-021009 VISION HOLE CAP SEAL 1

19 152 M I-021010 ROCKER SHAFT SEAL 2

20 GB/T818-2000 CROSS FANGE BOLT 1

21 GB/T848-85-6 SM ALL W ASHER 2

22 152M I-021005 DOW EL PIN 10x14 2

23 152M I-02101 9 FLANGE BOLT M 6x12 3

24 152M I-021017 FLANGE BOLT M 6x25 1

25 152M I-013010 FLANGE BOLT M 6x50 3

26 152M I-021018 FLANGE BOLT M 6x55 1

27 172M M -021404 SHOCK ABSORPTION BUSH 1

28 172M M -021002 AIRTUBE JOINT 1

29 172M M -021300 AIR CLEANER HOLDER 1

30 172M M -021008 STOPPLE 1

31 172M M -021500 OIL FILTER COM P. 1

!

I

2



C Y L I N D E R  C O V E R  A S S Y . ( 2 )

FIG. 3

6
 

2
1

*-
0

 e
-2

3



PARTS MANUAL

C Y L I N D E R  C O V E R  A S S Y . ( 2 )

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -022100 CYLINDER COVER ASSY. 1

2 - 172M M -022700 EX.TUBE FLANGE 1

3 152M I-022014 CAM SHAFT COVER 1

4 172M M -022008 EX.TUBE NUT 2

5 172M M -022010 CYLINDER COVER SEAL 1

6 172M M -022900 CARBURETOR RELAY SEAT 1

7 172M M -022500 INLET TUBE CLAM P 1

8 152M I-022810 TEM PERATURE RETAINER 1

9 152M I-022803 UPPER TEM PERATURE RETAINER COVER 1

10 152M I-022021 CARBURETOR COOLING RUBBER TUBE 1

11 172M M -022601 UNDERSIDE TEM PERATURE RETAINER COVER 1

12 172M M -022400 SPARKPLUG 1

13 152M I-021017 FLANGE BOLT M 6x25 2

14 172M M -022800 EX.OUTLET SEAL 1

15 152M I-022600 W ATER TEM PERATURE SENSOR 1

16 GB/T6191-1986 INNER HEX FLANGE BOLT M 6x18 2

17 172M M -022007 EX.TUBE FLANGE BOLT 2

18 152M I-022012 W ASHER 8 4

19 152M I-022013 ACORN NUTM 8 4

20 152M I-022804 O-RING 14.8x1.9 1

21 172M M -022009 O-RING 31x2 1

22 152M I-022020 FLANGE BOLT M 6x22 2

23 152M I-021005 DOW EL PIN 10x14 2

24 QC/T621-1999 W IRE CLIP 2

25 152M I-090005 FLANGE BOLT M 6x16 2

26 152M I-023008 FLANGE BOLT M 6x18 1

27 152M I-022017 CARBURETOR VENTILATION RUBBERTUBE 1

28 GB/T848-85 SM ALL W ASHER 1

29 152M I-022303 STOPPLE M 12x1

3



FIG
, ,, .■ - ’

.4
.. - - '...................

C R A N K  C A S E
A S S Y



•ij i M i*! sssp^

W

PARTS MANUAL

C R A N K  C A S E  A S S Y

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -B-011100 CRANK CASE.L 1

172A1M -C-011100 CRANKCASE.L 1

2 172M M -B-011200 CRANKCASE.R 1

3 172M M -011001 OILSEAL 28X40X8 1

4 172M M -011002 INNER OIL TUBE SEAL 2

5 172M M -011004 CYLINDER STUD BOLTA 3

6 152M I-021005 DOW ELPIN 4.10X14 4

7 172M M -011005 CYLINDER STUD BOLTB 1

8 172M M -B-011006 CRANKCASE SEAL 1

9 172M M -011400 INNER OIL TUBE 1

10 152M I-021019 FLANG BOLT M 6X12 1

11 152M I-011017 FLANG BOLT M 6X60 5

12 IP52M I-011018 FLANG BOLT M 6X70 3

13 IP52M I-A-011006 FLANG BOLT M 6X105 1

14 152 M 1-011010 HANGER OUTER BUSH 2

15 152M I-011008 O RING 15.8X2.4 4

16 152M I-011009 HANGER INNER BUSH 2

17 GB/T 276-1994 6304 BEAR ING 1

18 172M M -06002 ROLL BEARING22X50X14 1

19 GB/T 9877.1-1988 FB 22X35X5 OILSEAL 1

20 GB/T 276-1994 6201 BEARING 1

21 GB/T 276-1994 6202-RS BEARING 1

22 172M M -B-068001 FLANGE BOLTM 14X1.5 1

23 CF188-068002 OILSEAL 14.4X22X1 1

24 CF188-068003 SPRING 1

25 GB/T308-1989 3/8 STEEL BALL 1

26 152M I-130004 OILSEAL 13.5X1.4 1

27 172M M -B-011300 ODOM ETER SENSOR 1

172M M -B-011400 SEAL STEM

28 152M I-023010 BOLT M 6X20 1

4





■

am
; H i! i ,i

.
»»»..

PARTS MANUAL

R G H T  S I D E  C O V E R  A S S Y .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 \ 72M M -013013 RUBBER HOSE(LINKED W ITH CYLINDER COVER) 1

2 172M M -013100 RUBBER HOSE(LINKED W ITH RIGHT SIDE COVER)1

3 172M M -013015 RUBBER HOSE(LINKED W ITH AIR CLEANER) 1

4 172M M -013016 RUBBER HOSE CLIP 1

5 172M M -013002 RIGHTSIDECOVER 1

6 172M M -013008 PLATE 1

7 172M M -013012 RIGHT SIDE COVER SEAT 1

8 172M M -013007 OIL FILTE SCREEN LID 1

9 152M I-013100 FILTECORE 1

10 172M M -013006 SPRING 1

11 172M M -013001 DIPSTICK 1

12 172M M -013019 EXHAUSTTHREEJOINT 1

13 152M I-021008 VISION HOLE CAP 1

14 172M M -013031 FLANGE BOLT M 6x80 1

15 172M M -013028 O-RING 30x3.55 1

16 152M I-021009 VISION HOLE CAP SEAL 1

17 172M M -013030 O-RING 18x3.55 1

18 172M M -013005 OIL DISCHARGE BOLT M 12x1.5 1

19 152M I-021014 W ASHER 12 1

20 152M I-080008 DOW EL PIN 8x14 2

21 QC/T621-1999-A10 R/v ir e  c l ip  r o u n d 2

22 QC/T621 -1999-A12 W IRE CLIP ROUND 4

23 172M M -013010 VENTILATION JOINT 1

24 172M M -013009 W ATER DISCHARGE JOINT 1

25 152M I-013009 FLANGE BOLT M 6x40 3

26 hl72M M -013026 RUBBER TUBE LINDED W ITH AIR CLEANER BUSH 1

27 152M I-071007 FLANGE BOLT M 6x28 1

28 152 M I-011018 FLANGE BOLT M 6x70 3

5



i , - ;, . j'. • .* p  j* , • .

FIG.6 PARTS MANUAL

C R A N K S H A F T  C O N ’ R O D  & P I S T O N  A S S Y ,

C R A N K S H A F T  C O N ’ R O D  & P I S T O N  A S S Y .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -041000 CON'RODASSY. 1

2

172M M -040008 THE FIRST PISTON RING 1

172M M -040009 THE SECOND PISTON RING 1

172M M -042000 OIL RING ASSY. 1

3 172M M -040005 PISTON 1

4 172M M -040007 PISTON PIN 1

5 152M 1-040011 OILTUBE JOINT 1

6 152M I-040010 OILTUBE JOINT SPRING 1

7 152M I-040006 W OODRUFF KEY 1

8 172M M -040006 PISTON PIN CIRCLIP 2

9 GB/T119-2000 COLUM N PIN 2x14 1

6



>
’ö'* v,. 't.tU

U
&

M
“ 

tip
* * '•» • *1

hm ^ ■

V A L V E  T R A N N Y  A S S Y . M )

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 152M I-022500 VALVE TAPPET SEAL 2

2 172M M -022300 VALVE CAM 1

3 152M I-021007 ROCKER 2

4 172M M -022001 INLET VALVE 1

5 172 M M -022 005 EX.VALVE 1

6 172M M -022002 OUTER VALVE SPRING 2

7 152M M -022003 INNER VALVE SPRING 2

8 152M I-022005 SPRING VALVE DISC 2

9 152M I-022001 SPRING VALVE SEAT 2

10 152M I-022006 VALVE CLIP LOCK 4

11 NTN:16002 ROLL BEARING 2

12 GB894 1-86-15 BEARING CIRCLIP 1

13 172M M -022310 CHAIN W HEEL 1

14 172M M -022301 CAM SHAFT 1

PAKTS MANUAL

V A L V E  T R A N N Y  A S S Y . M )

ilifef& iilS lSsl!5

5
H

m
m

 •
-
 m

7



FIG.8

W'H ppap W WM&Wg&fWg~' ' j \y  -'■ |p
vA

PARTS MANUAL

C V A L V E  T R A N N Y  A S S Y . ( 2 )

V A L V E  T R A N N Y  A S S Y . ( 2 )

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -022200 TIM E CHAIN 1

2 172M M -023200 TENSIONER 1

3 172M M -023001 CHAIN GUIDE PLATE 1

4 GB96-85-6-D.Zn BIG W ASHER 1

5 GB/T5781-2000 HEX FLANGE BOLT M 6x12 1

i

8



FIG.9 PARTS MANUAL

L E F T  S I D E  C O V E R  A S S Y .

L E F T  S I C > E  C O V E R  A S S Y .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -B-012001 LEFTSIDE COVER 1

2 172M M -B-012002 W IND SHIELD 1

3 GB/T818-2000 M 6X12 BOLT 3

4 172M M -B-012005 BOLT M 6X28 7

5 152M I-013008 BOLT M 6X35 2

6 152M I-021005 DOW EL PIN 4> 10X 14 2

7 172M M -B-012003 LEFTSIDE COVER SEAL 1

8 152M I-021018 BOLT M 6X55 1

9



PARTS MANUALFIG. 10

W A T E R  P U M P  A S S Y .

W A T E R  P U M P  A S S Y

R E F  N O . P A R T  N O . D E S C R I P T I O N  R E G D N O .

1 172M M -080004 W ATER PUM P IM PELLER 1

2 152M I-081000 W ATER SEAL 1

3 172M M -080003 W ATER PUM P HOUSING 1

4 172M M -080002 W ATER PUM P HOUSING SEAL 1

5 172M M -080001 W ATER PUM P SHAFT 1

6 152M I-013009 FLANGE BOLT M 6x40 2

7 152M I-02017 FLANGE BOLT M 6x25 2 I

8 GBT893 1-86-19 CIRCLIP 1

9 152M I-080007 W ASHER7.5x13x1.2 1

10 152M I-080011 W ASHER 6x12x1 1

11 NTN:6800 ROLL BEARING 2

12 172M M -08005 OIL SEAL 10x20x5 1

13 152M I-080008 DOW EL PIN 8x14 2

1 0



FI G. 1 1 PARTS MANUAL
»• - v#vt’ts "M 'S  'V *i ■ *,**»  < • • /*•»* *v£ ,y i / , » ■  '-*1 - ;4» i'*•>? /£ '.>  

:
: ■ *;'-v i-,,.;,^_<?^ " 'i'r*fe -& «vvn*7Jäs& w * »>•-'■  i. *'/j '77*/$+#& '••:.- g tä$$$i4

C A R B U R E T O R  C O M P .

1

C A R B U R E T O R  C O M P .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -100000 CARBURETOR COM P. 1



FIG. 12 PARTS MANUAL

O I L  P U M P  A S S Y .

O I L  P U M P  A S S Y

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 152M I-071000 OIL PUM P ASSY 1

2 152M I-071002 OIL PUM P 1

3 152M I-071003 OIL PUM P COVER PLATE 1

4 152M I-071001 OIL PUM P SHAFT 1

5 152M I-070001 OIL PUM P SPROCKET 1

6 152M I-073000 OIL PUM P CHAIN 1

7 152M I-071004 INNER OIL PUM P ROTOR 1

8 152M I-071005 OUTER OIL PUM P ROTOR 1

9 152M I-070002 OIL PUM P DIVISION PLATEA 1

10 152M I-072000 OIL PUM P DIVISON PLATEB 1

11 GB878-85 FLANGE BILT M 3 x 12 1

12 152M I-0710006 DOW EL PIN 4x6.5 1

13 GB897 1-86-10 CIRCLIP 1

14 152M I-021019 FLANGE BOLT M 6 x 12 1

15 152M I-071007 FLANGE BOLT M 6 x 28 2

1  2



FI G. 13 PARTS MANUAL
»*’ <  ,«*fri4 i»sM iW *ss tr**$ 11 » * * «k*»* -■

C L U T C H  A S S Y .

C L U T C H  A S S Y .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -052008 NUT M 12X1.25 1

2 172M M -A-052500 OUTER W HEEL,CLUTCH 1

3 172M M -052005 FLAT NUT M 30X1 1

4 172M M -A-052400 DRIVE DISC 1

5 172M M -A-052200 ABSORBER RUBBER 3

6 172M M -A-052600 CENTRI FUGAL BLOCK 3

7 172M M -A-052006 RETURN SPRING 3

8 172M M -A-052003 SIDE DISC 1

9 GB/T896-1986-9 CIRCLIP 3

10 172M M -052310 ROLL BEARING 22X29X18 1

11 GB/T893.1-1986-28 CIRCLIP 1

12 GB/T278-1989-1060902 BEARING 1

13 172M M -A-052300 DRIVEN W HEEL 1

14 172M M -A-052001 GUIDE ROUER 4

15 172M M -A-052104 DRIVEN W HEEL OIL SEAL 2

16 172M M -A-052100 M OVABLE DIVEN W HEEL 1

17 GB3452.1-1992-46.2X1.8 O RING 2

18 172M M -A-052007 SEAL BUSH 1

19 172M M -A-052004 CLUTCH SPRING 1

20 172M M -A-052009 BUSH 1

21 172M M -A-052002 GUIDE PIN 4

22 172M M -B-053000 DRIVE BELT 1



FI G. 14 PARTS MANUAL
**

E L E C T R I C  S T A R T E R  A S S Y .

E L E C T R I C  S T A R T E R  A S S Y .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -090001 DOUBLE-GEAR AXLE 1

2 172M M -092000 DRIVEN GEAR 1

3 172M M -091OOO DOUBLE-GEAR 1

4 172M M -090007 FIX PLATE 1

5 172M M -093000 START M OTOR 1

6 152M I-080013 FLANGE BOLT M 6*22 2

7 172M M -090008 FLANGE BOLT M 6*14 1

1 4



R E D U C T I O N  B O X  A S S Y ( 1  7  2 M M  -  C )

FI G. 15 PARTS MANUAL

R E D U C T I O N  B O X  A S S Y ( 1 7 2 M M - C )
R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 172M M -B-067000 TRANSITION GEAR ASSY 1

2 GB/T894.1-1986 20 CIRCLIP 2

3 172M M -B-067002 TRANSITION GEAR 1

4 172M M -B-067001 TRANSITION GEAR SHAFT 1

5 172M M -B-060001 CHIEF SHAFT 1

6 172M M -B-062000 SECONDARY SHAFT ASSY 1

7 172M M -B-062006 W ASHER 15X28X2 2

8 172M M -B-062002 DRIVEN GEAR 1

9 NTN:K16X20X10 NEDDLE BEARING 2

10 172M M -B-062009 GEAR SHIFTING BUSH 1

11 172M M -B-062001 SECON DARY SHAFT 1

12 172M M -B-062007 W ASHER 24X33X2 2

13 GB/T894.1-86-24 CIRCLID 1

14 K24X28X 10 NEDDLE BEARING 1

15 172M M -B-062003 DRIVEN GEAR,REVERSE 1

16 172M M -B-062005 DRIVE GEAR,OUTPUT 1

17 172M M -B-062004 DRIVEN GEAR,LOW  SPEED 1

18 172M M -C-063000 OUTPUT SHAFT ASSY 1

19 172M M -C-063002 W ASHER 20X33X2.5 1

20 172M M -B-063005 OUTPUT DRIVEN GEAR 1

21 CF188-061007 CIRCLIP 25 1

22 172M M -C-063001 OUTPUTSHAFT 1

23 172M M -C-060004 SPROCKET 1

24 172M M -C-060005 PRESS PLATE SPROCKET 1

25 172M M -C-060009 BOLT M 6x12 2

26 1 72M M -B-062008 W ASHER 16X28X2 1

1 5



FIG. 17

i i

■— ]
liillllliS Ifi

M M «

PARTS 3VIANUAL
J  q | : y |L |  ;

wpwfflflw l

M A G N G E O  C O M P ,

*wi

M A G N G E O  C O M P .

R E F  N O . P A R T  N O . D E S C R I P T I O N R E G D  N O .

1 172M M -094000 CLUTCH 1

2 172M M -033000 IGNITION COIL 1

3 172M M -013008 W IRE PLATE 1

4 172M M -031000 FLYW HEEL 1

5 172M M -032000 STATOR 1

6 GB/T70 1-2000 INNER HEX FLANGE BOLT M 8x18 3

7 172M M -040001 NUT M 16x1 1

8 172M M -040002 W ASHER 16.3x30x2 1

9 152M I-030002 FLANGE BOLT M 5x16 2

10 152M I-060012 FLANGE BOLT M 6x30 3

*-
/ 

/

1  7



FI G. 18 PARTS MANUAL

REF NO. PART NO. DESCRIPT ION REGD NO.

1 1 7 2 M M - B - 0 1 1 1 1 2 B O L T  M 5 X 1 0 2

2 1 7 2 M M - B - 0 1 1 1 1 0 P R E S S  P L A T E , O I L  S E A L 1

3 1 5 2 M I - 0 1 1 0 0 1 O I L  S E A L  2 7 X 4 2 X 7 1

4 1 5 2 M I - 0 2 3 0 1 0 B O L T  M 6 X 2 0 4

5 1 7 2 M M - B - 0 1 1 1 0 5 G E A R  C O V E R 1

6 1 7 2 M M - B - 0 1 1 1 0 6 O  R I N G  7 3 X 2 . 6 5 1

7 1 7 2 M M - B - 0 1 1 1 0 3 G E A R  B O X  C O V E R 1

8 1 7 2 M M - 0 1 3 0 0 5 O I L  D R A I N I N G  B O L T M 1 2 X 1 . 5 1

9 1 5 2 M I - 0 2 1 0 1 4 G A S K E T  1 2 1

1 0 G B / T  2 7 6 - 1 9 9 4  6 2 0 1 B O L T 1

1 1 G B / T  2 7 6 - 1 9 9 4  6 3 0 3 B E A R I N G 1

1 2 G B / T  2 7 6 - 1 9 9 4  6 2 0 2 - R S B E A R I N G 1

1 3 G B / T  2 7 6 - 1 9 9 4  6 3 0 4 B E A R I N G 1

1 4 1 7 2 M M - B - 0 1 1 1 0 4 P L A T E  B E A R I N G 1

1 5 G B / T  8 1 8 - 2 0 0 0  M 6 X 1 0 S C R E W 2

1 6 1 7 2 M M - B - 0 6 9 0 0 0 G E A R I N G  I N D I C A T O R 1

1 7 1 7 2 M M - B - 0 1 1 1 0 7 B O L T  M 8 X 4 8 4

1 8 C F 1 8 8 - 3 1 0 0 2 8 C O N N  E C T O R ,  A I R  H O S E 1

1 9 I P 5 2 M I - A - 0 1 1 0 0 7 B O L T  M 8 X 5 5 1

2 0 1 7 2 M M - B - 0 1 1 1 1 1 B O L T  M 8 X 3 0 3

2 1 1 7 2 M M - B - 0 1 1 1 0 9 B O L T  M 8 X 6 0 2

2 2 1 7 2 M M - B - 0 1 1 1 0 8 B O L T  M 8 X 6 5 1

2 3 1 5 2 M I - 0 2 1 0 1 7 B O L T  M 6 x 2 5 3

2 4 1 5 2 M I - 0 8 0 0 1 2 B O L T  M 6 x 3 2 1

2 5 C F 1 8 8 - 0 6 5 0 0 2 O I L  S E A L  S D 1 5 X 2 5 X 5 1

2 6 C F 1 8 8 - 0 6 5 0 0 1 C O V E R , F A N G E A R 1

2 7 C F 1 8 8 - 0 6 5 0 0 3 G A S K E T , F A N  G E A R  B O X B O X C O V E R 1

2 8 1 5 2 M I - 0 8 0 0 8 D O W E L  D I N  ( | > 8 X 1 4 1

2 9 1 7 2 M M - B - 0 1 1 1 1 3 O I L  S H I E L D E R 1

3 0 C B / T  8 1 9 - 2 0 0 0 B O L T  M 4 X  1 2 2

3 1 C F 1 8 8 - 3 3 2 0 0 4 O  R I N G  1 9 X 2 . 5 1

3 2 C F 1 8 8 - 3 3 2 0 0 3 O I L  F I L L I N G  B O L T  M 2 0 X  1 . 5 X 1 2 1

GEAR BOX COVER ASSY(1 7 2MM -  B)

G E A R  B O X  C O V E R  A S S  Y  ( 1  7  2  M M  -  B  )

1 8



< *

SERVICE INSTRUCTIONS
. . . . . . .  -

a.  Warm up the engine(5~ 10min)

b. Tighten the air screw gently.Backout 2-3/8 turns counter clockwise.

c.  Connect the tachometer,adjust the throttle to limit the idle speed.The standard value 

is 1400RPM.

d. Turn the air screw counter clockwise slowly and observe the RPM of the engine,stop 

adjusting as the RPM reaches the top speed.

e.  Adjust the screw and adjust the idle speed to an ideal value.

f. Recheck and readjust the idle speed if necessary.

E.Cleaning Instructions

Keep your kart clean.With a clean rag,wipe off all  dirt  and oil from around the controls. 

Wipe off any spilled fuel and oil.Keep the engine clean of foreign objects,and be sure to 

check that the air intake fan is free of debris for proper cooling.

F.Kart Lubrication

Lubricate the vehicle every 90 days of use.Lubrication should be done more often,if 

the kart is used everyday.

G.Adjustment of Front And Rear Shock

There are five positions on each shock. 

The default position is in the middle set 

by the manufacturer(See Fig. 10)

Use a round nut wrench as you adjust 

the shock,the tension of shock spring will 

increase as you screw to the left,decrease 

as you screw to the right.Adjust according 

to the weight of the riders.
S P R I N G  A D J U S T M E N T  C A M

Figure 10



CTIONS

H.Storage Instruction

In the event your kart is not to be operated 

for a period in excess of 30 days or at the end 

of each driving season prepare for storage as 

follows:

a .  Drain the fuel tank and carburetor by allowing the engine to run out of fuel.

b. Lubricate engine cylinder by removing the air spark plug and pouring a small amount ■ 

oil into the plug hole,then re-fit  the plug.

C.Do not save or store gasoline over winter.Using old gasoline,which has deteriorated frc 

storage,will make the engine difficult to start and affect engine performance.

A  W A R N I N G  ]
1

D o  n o t  drain fuel while engine is hot.Be sure to move the kart outside

before draining fuel.

t  ........................................... . . . . . . . .  .. :. . - - . . . . . . . . . - -  . . . . . .... *

REPAIR - ja g ;

A.Front Wheel Replacement

Do not disassemble the castle nuts when you replace the front wheels.

It  is only necessary to remove the 4 lug nuts to remove the wheel.(See Fig. 11) 

Tighten the nuts after replacing the wheels.

2 0



FIG.21 PARTS

GEAR SHIEFTING SYS.

■ >

GEAR SHIEFTING SYS.
REF NO. PART NO. DESCRIPTION REGD NO.

1 1 7 2 M M - B - 0 6 6 0 0 0 G E A R  S H I E F T I N G  D R U M  A S S Y 1

2 1 7 2 M M - B - 0 6 6 0 0 2 G E A R S H I E T I N G  F O R K 2

3 1 7 2 M M - B - 0 6 6 0 0 3 P I N 2

4 1 7 2 M M - B - 0 6 6 0 0 4 C I R C L I P 2

5 1 7 2 M M - B - 0 6 6 0 0 1 G E A R  S H I E F T I N G  D R U M 1

r  6 1 7 2 M M - B - 0 6 6 0 0 5 T O U C H  P I E C E , G E A R  S H I E F 1

7 C F 1 8 8 - 0 6 5 2 0 1 G A S K E T 1

8 C F 1 8 8 - 0 6 5 2 0 3 D R I V E N F A N G E A R 1

9 C F 1 8 8 - 0 6 5 2 0 4 G A S K E T  1 3 . 5 x 2 2 x 1 1

1 0 C F 1 8 8 - 0 6 5 2 0 2 F A N G  E A R  S H A F T 1

1 1 C F 1 8 8 - 0 6 5 2 0 4 S P R I N G 1

1 2 C F 1 8 8 - 0 6 5 2 0 6 G A S K E T  6 . 6 x 2 0 x 2 2

1 3 1 5 2 M I - 0 1 3 0 0 8 B O L T  M 6 X 3 5 1

1 4 1 5 2 M I - 0 2 3 0 1 0 B O L T  M 6 X 2 0 1

1 5 C F 1 8 8 - 0 6 5 3 0 0 R O C K E R  A S S Y 1

1 6 1 7 2 M M - B - 0 6 5 1 0 0 W E L D I N G  P A R T  D R I V E  F A N  G E A R 1

1 7 2 M M - C - 0 6 5 1 0 0 W E L D I N G  P A R T  D R I V E  F A N  G E A R 1

1 7 1 7 2 M M - B - 0 6 6 0 0 7 G E A R S H I E T I N G  S H A F T 1

1 8 1 7 2 M M - B - 0 6 6 0 0 9 S P R I N G 1

1 9 1 7 2 M M - B - 0 6 6 0 0 8 P R E S S  P L A T T  B U S H 1

2 1



oz

dnoao aiAivdd

ii i rrmiWiri

SS'OLi

3D=#

»**%♦*» 4



PARTS MANUAL

FRAME GROUP

REF NO. PART NO. DESCRIPTION REGD NO.

1 -  6 . 0 0 0 . 0 6 1 C . B . C . C R O S S  B A R , F R ( B . R . S . ) 1

2 8 . 0 7 0 . 0 3 4 C . B . C . B A R  C A G E ( B . R . S . ) 2

3 8 . 0 8 0 . 0 3 3 C . B . C . C R O S S  B A R , R R ( B . R . S . ) 1

4 8 . 0 7 0 . 0 3 5 C . B . C .  B A R ,  L . / R . S I D E ( B . R . S . ) 2

5 2 . 0 0 0 . 0 4 5 F R A M E  C O M P . ( B . R . S . ) 1

6 8 . 0 1 0 . 0 4 7 R - W A S H E R 1 8

7 9 . 9 0 8 . 0 5 0 N S O C K E T  B O L T  M 8 x 1 . 2 5 x 5 0 6

8 9 . 9 0 8 . 0 5 5 N S O C K E T  B O L T  M 8 x 1 . 2 5 x 5 5 1 0

9 9 . 3 0 0 . 0 1 6 W A S H E R  4 ) 1 6 1

1 0 2 . 2 0 0 . 0 0 1 T O W  B A L L 1

1 1 9 . 4 0 0 . 0 1 6 L O C K  W A S H E R  * 1 6 1

1 2 9 . 1 0 1 . 6 2 5 B O L T  M 1 6 x 2 5 1

1 3 9 . 1 1 2 . 0 2 5 B O L T - W A S H E R  M 1 2 x 1 . 2 5 x 6 0 4

1 4 9 . 2 2 0 . 0 1 2 L O C K I N G  F L A N G E  N U T M 1 2 x 1 . 2 5 4

1 5 7 . 0 2 0 . 0 1 2 R U B E R  F O O T  P L A T E 2

1 6 6 . 0 0 0 . 1 0 4 H E A D L I G H T  U N I T 2

1 7 9 . 1 0 8 . 0 5 0 B O L T - W A S H E R  M 8 x 1 . 2 5 x 5 0 2

1 8 6 . 0 0 0 . 1 5 5 W I N K E R  L I G H T  A S S Y . L . F R . / R . R R . 2

1 9 6 . 0 0 0 . 1 5 6 W I N K E R  L I G H T  A S S Y . R . F R . / L . R R . 2

2 0 9 . 7 0 0 . 0 0 4 B A N J O  B O L T  M 1 0 x 2 4 6

2 1 6 . 0 0 0 . 0 8 9 B R A K E  H O S E  A S S Y . L .  3 4 " 1

2 2 6 . 0 0 0 . 0 9 0 B R A K E  H O S E  A S S Y . R . 4 3 " 1

2 3 6 . 0 0 0 . 2 3 0 B R A K E  H O S E  A S S Y . R R .  8 0 " 1

2 4 6 . 0 0 0 . 2 3 2 T H R O T T L E  C A B L E  C O M P . 1

2 5 9 . 1 0 6 . 0 1 2 B O L T  M 6 x 1 2 6

2 6 6 . 0 0 0 . 2 3 1 P A R K I N G  B R A K E  C A B L E  C O M P . 1

2 7 7 . 0 1 0 . 0 1 7 T U B E  S E A T  *  2 5 6

2 8 7 . 0 1 0 . 0 1 6 T U B E  S E A T  *  3 2 2

2 9 9 . 0 9 0 . 0 0 3 H E A D L I G H T  B U L B  3 5 W / 3 5 W /  1 2 V 2

3 0 7 . 0 1 0 . 0 3 4 F E N D E R . F R . 2

3 1 6 . 0 0 0 . 0 6 7 F R O N T  F E N D E R  B R A C K E T * . 1

3 2 9 . 1 0 0 . 6 4 0 B O L T  M 6 x 4 0 2

3 3 9 . 2 1 0 . 0 0 8 L O C K I N G  F L A N G E  N U T  M 6 1 0

3 4 7 . 0 2 0 . 0 4 9 H E A D L I G H T  R U B B E R  M O U N T 4

3 5 9 . 1 0 6 . 0 1 4 B O L T - W A S H E R  M 6 x 1 4 6

3 6 6 . 0 0 0 . 1 3 5 H O R N . H . 1

3 7 6 . 0 0 0 . 1 3 6 H O R N , L . 1

3 8 9 . 1 0 0 . 5 2 5 B O L T  M 5 x 2 5 1

3 9 8 . 0 1 0 . 0 8 6 R E A T  M I R R O R  M O U N T 1

4 0 8 . 0 4 0 . 0 0 5 R E A R  V I E W  M I R R O R  S P R I N G 1

4 1 6 . 0 0 0 . 0 8 4 R E A R  M I R R O R  A S S Y . 1

4 2 6 . 0 0 0 . 1 0 2 F R O N T  F E N D E R  B R A C K E T , R . 1

4 3 6 . 0 0 0 . 0 8 3 F O A M  P A D D I N G - 1 2

4 4 6 . 0 0 0 . 1 1 6 F O A M  P A D D I N G - 2 2

4 5 9 . 0 0 0 . 0 0 4 P O S I T I O N  L I G H T  B U L B  3 W  1 2 V 2

4 6
H  6 . 0 0 0 . 1 1 4 F R O N T  R E F L E C T O R 2

4 7 9 . 0 9 0 . 0 0 6 W I N K E R  B U L B  1 0 W  1 2 V 4

4 8 9 . 2 2 0 . 0 0 8 L O C K I N G  F L A N G E  N U T  M 8 2

4 9 9 . 1 0 6 . 0 1 2 B O L T  M 6 x 1 2 2

5 0 2 . 1 0 0 . 0 0 2 S W A Y  B A R  B R A C E 3

5 1 2 . 1 0 0 . 0 0 1 S W A Y  B A R  B R A C E  B U S H I N G 3

2 2



m

FIG.23
•  -  i« * * *  •

STEERING SHAFT ASSY.



PARTS MANUAL
M W

STEERING SHAFT ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 “  7 . 0 1 0 . 0 4 1 S T E E R I N G  B O L T  C O V E R 1

2 9 . 1 0 0 . 6 1 2 B O L T  S T R A P  M 6 x 1 2 3

3 8 . 0 3 0 . 0 2 4 S P I N D L E  B R A C K E T 1

4 7 . 0 2 0 . 0 3 8 S T E E R I N G  W H E E L 1

5 6 . 0 0 0 . 1 2 2 S T E E R I N G  S H A F T 1

6 7 . 0 1 0 . 0 2 6 S T E E R I N G  S H A F T  B U S H 2

7 9 . 7 0 0 . 0 2 0 S P E C I A L  W A S H E R  * 2 0 1

8 9 . 7 0 0 . 1 2 0 C I R C L I P  * 2 0 1

9 9 . 1 0 0 . 8 2 5 B O L T  M 8 x 2 5 2

1 0 9 . 4 0 0 . 0 0 8 L O C K  W A S H E R  * 8 2

1 1 6 . 0 0 0 . 0 9 3 S T E E R I N G  K N U C K L E 1

1 2 8 4 . 0 0 0 . 0 1 4 S T E E R I N G G E A R 1

1 3 9 . 1 0 8 . 0 2 5 B O L T - W A S H E R  M 8 x 1 . 2 5 x 2 5 4

1 4 9 . 9 0 0 . 0 1 6 R O U N D  N U T  M  1 6 x 1 . 5 2

1 5 4 . 0 0 0 . 0 0 8 S T E E R I N G  B A L L  J O I N T 2

1 6 9 . 2 0 0 . 0 1 0 N U T M 1 0 2

1 7 7 . 0 2 0 . 0 0 2 B A L L  J O I N T  D U S T  C O V E R 2

1 8 8 . 0 1 0 . 1 5 7 T I E  R O D 2

1 9 6 . 0 0 0 . 0 6 2 R O D  E N D 2

2 0 9 . 3 0 0 . 0 1 0 F L A T  W A S H E R  * 1 0 2

2 1 9 . 4 0 0 . 0 1 0 L O C K W A S H E R  * 1 0 2

2 2 9 . 8 0 0 . 0 1 0 C A S T L E  N U T  M 1 0 2

2 3 9 . 5 0 0 . 2 1 5 C O T T E R  P I N  * 2 x 1 5 2

2 4 7 . 0 2 0 . 0 6 6 S T E E R I N G  K N U C K L E  D U S T  C O V E R 2

2 5 8 . 0 2 0 . 0 1 4 S T E E R I N G  G E A R  B R A C K E T 2

2 6 9 . 2 2 0 . 0 0 8 L O C K I N G  F L A N G E  N U T  M 8 8

2 7 9 . 7 0 8 . 1 4 5 T U R O T T L E  P E D A L  B O L T  M 8 x 1 . 2 5 x 1 4 5 1

2 8 8 . 0 4 0 . 0 0 1 T H R O T T L E  P E D A L  R E T U R N  S P R I N G , L . 1

2 9 9 . 1 0 8 . 0 4 0 B O L T - W A S H E R  M 8 x 1 . 2 5 x 4 0 2

3 0 9 . 2 0 0 . 0 0 8 N U T M 8 2

3 1 4 . 0 0 0 . 0 1 6 T H R O T T L E  P E D A L  C O M P . 1

3 2 9 . 6 0 0 . 5 1 5 P A N  S C R E W  M 5 x 1 5 2

3 3 9 . 3 0 0 . 0 0 5 F L A T  W A S H E R  4 ) 6 2

3 4 9 . 2 1 0 . 0 0 5 N Y L O N  L O C K  N U T  M 5 2

3 5 8 4 . 0 0 0 . 0 1 5 B R A K E  P E D A L  C O M P . 1

3 6 9 . 7 0 0 . 6 2 4 P I N  4 ) 6 x 2 4 1

3 7 8 . 0 1 0 . 0 8 1 S P I N D L E  P I N 2

3 8 9 . 5 0 0 . 2 1 2 COTTERPIN T9x 12 1

3 9 6 . 0 0 0 . 0 6 3 B R A K E  L A M P  S W I T C H  A S S Y . 1

4 0 9 . 6 0 0 . 3 0 6 P A N  S C R E W  M 3 x 6 2

4 1 7 . 0 1 0 . 0 0 4 P E D A L  B U S H 4

4 2 8 . 0 4 0 . 0 0 7 B R A K E  P E D A L  R E T U R N  S P R I N G , R . 1

4 3 9 . 7 0 8 . 2 2 2 B R A K E  P E D A L  B O L T  M 8 x 1 . 2 5 x 2 2 2 1

4 4 6 . 0 0 0 . 0 7 6 M A S T E R  C Y L I N D E R 1

4 5 9 . 1 0 8 . 0 3 5 B O L T - W A S H E R  M 8 x 1 . 2 5 x 3 5 2

4 6 7 . 0 2 0 . 0 3 6 T H R O T T L E  P E D A L  P A D 1

4 7 7 . 0 2 0 . 0 3 7 B R A K E  P E D A L  P A D 1

4 8 6 . 0 0 0 . 1 3 4 S T E E R I N G  W H E E L  L O C K 1

4 9 8 . 0 7 0 . 0 4 4 M A S T E R  C Y L I N D E R  B R A C K E T 1

2 3



I l f s t l

a ^ m s w w - c ä ü K g is ;

FIG.24
. .

FRONT SUSPENSION ARM ASSY

■  7 H |

' • .

’ 
■

 
^

 
:■
*

:"
1 '
 

’ 
■

 '
 

■
 W

 
‘ 

-
 

\ 
-

v

6



FULL SHIFTING ASSY.

.



FRONT SUSPENSION ARM ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 -  2 . 0 0 0 . 0 2 8 S T R U T  A N D  S P I N D L E  S U P P O R T , R . 1

2 9 . 1 0 8 . 1 0 5 B O L T - W A S H E R  M 8 x 1 . 2 5 x 1 0 5 2

3 8 . 0 1 0 . 0 1 5 U P P E R  S U S P E N S I O N  A R M  C O L L A R 2

4 7 . 0 1 0 . 0 0 3 U P P E R  S U S P E N S I O N  A R M  B U S H 4

5 4 . 0 0 0 . 0 0 4 U P P E R  S U S P E N S I O N  A R M 2

6 9 . 2 2 0 . 0 0 8 L O C K I N G  F L A N G E  N U T  M 8 2

7 9 . 8 0 0 . 0 1 2 C A S T L E  N U T  M 1 2 2

8 7 . 0 2 0 . 0 2 5 B A L L  H E A D  D U S T  S E A L 4

9 8 . 0 2 0 . 0 5 3 B A L L  H E A D  S P A C E R 4

1 0 2 . 0 0 0 . 0 2 7 S T R U T  A N D  S P I N D L E  S U P P O R T , L . 1

1 1 9 . 9 0 8 . 1 0 4 B O L T  S T R A P  M 8 x 1 4 4

1 2 8 . 0 1 0 . 0 1 4 L O W E R  S U S P E N S I O N  A R M  C O L L A R 4

1 3 9 . 9 0 6 . 0 1 2 B O L T  S T R A P  M 6 x 1 2 1 2

1 4 6 . 0 0 0 . 1 4 1 F R . W H E E L  A S S Y . , R .  2 0 x 7 - 8 1

1 5 7 . 0 2 0 . 0 1 6 F R . B R A K E  C A L I P E R  P A D  S E T . 2

1 6 6 . 0 0 0 . 0 2 8 F R O N T  B R A K E  C A L I P E R , L . 1

1 7 8 . 0 1 0 . 0 5 4 B R A K E  D I S C . 2

1 8 9 . 0 4 0 . 0 0 2 D U S T  S E A L  4 7 x 2 5 - 7 2

1 9 9 . 0 3 0 . 0 0 2 - Z B E A R I N G  6 2 0 4 - Z 2

2 0 9 . 7 1 0 . 0 3 1 T I R E  B O L T  M 1 0 x 1 . 2 5 x 3 1 8

2 1 8 . 0 1 0 . 0 8 5 W H E E L  H U B 2

2 2 9 . 0 3 0 . 0 1 0 - Z B E A R I N G  6 2 0 2 - Z 2

2 3 8 . 0 1 0 . 1 1 8 C A P  L U G  N U T  M 1 0 8

2 4 7 . 0 2 0 . 0 5 0 T I R E , F R .  2 0 x 7 - 8 2

2 5 6 . 0 0 0 . 1 4 2 R I M . F R . 2

2 6 9 . 2 2 0 . 0 1 0 L O C K I N G  F L A N G E  N U T  M 1 0 8

2 7 9 . 8 0 0 . 0 1 4 C A S T L E  N U T M 1 4 2

2 8 9 . 5 0 0 . 2 2 0 C O T T E R  P I N  $ 2 x 2 0 2

2 9 7 . 0 2 0 . 0 3 9 H U B  C O V E R 2

3 0 9 . 1 1 0 . 0 4 0 B O L T - W A S H E R  M 1 0 x 1 . 2 5 x 4 0 4

3 1 6 . 0 0 0 . 0 9 5 F R O N T  B R A K E  C A L I P E R , R . 1

3 2 6 . 0 0 0 . 3 2 5 C U S H I O N  A S S Y . , F R . L = 3 2 5 2

3 3 9 . 1 1 0 . 0 8 0 B O L T - W A S H E R  M 1 0 x 1 . 2 5 x 8 0 4

3 4 8 . 0 2 0 . 0 3 4 L O W E R  S U S P E N S I O N  A R M  D U S T  C A P 8

3 5 7 . 0 1 0 . 0 0 2 L O W E R  S U S P E N S I O N  A R M  B U S H 8

3 6 9 . 0 4 0 . 0 0 1 O - R I N G  4 ) 2 1 . 2 x 2 . 6 5 8

3 7 4 . 0 0 0 . 0 2 3 L O W E R  S U S P E N S I O N  A R M  A S S Y . 2

3 8 6 . 0 0 0 . 1 4 0 F R . W H E E L  A S S Y . . L .  2 0 x 7 - 8 1

3 9 8 . 0 1 0 . 1 4 0 A C O R N  N U T  M  2 2

4 0 9 . 5 0 0 . 2 0 0 C O T T E R  P I N  4 >  3 . 2 x 2 6 2

2 4



PARTS MANUAL
».ia>WifflWKü'iB»Wl

FULL SHIFTING ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 „  9 . 9 0 8 . 0 5 5 N B O L T - W A S H E R  M 8 x 5 5 2

2 9 . 1 1 1 . 1 0 0 B O L T - W A S H E R  M 1 2 x 1 2 1 1

3 6 . 1 0 0 . 2 4 0 G E A R  B O X  S U S P E N S I O N  A R M 1

4 8 . 0 1 0 . 1 6 8 C O L L A R  # 1 1

5 9 . 1 1 2 . 2 3 0 B O L T - W A S H E R  M 1 2 x 1 . 2 5 x 2 3 0 1

p  6 6 . 0 0 0 . 2 3 9 P I V O T  A R M  S H I F T C 1

7 7 . 0 2 0 . 0 6 8 C U S H I O N  B U S H 4

8 9 . 2 2 0 . 0 1 2 L O C K I N G  F L A N G E  N U T  M 1 2 3

9 8 . 0 1 0 . 1 6 7 C O L L A R  # 2 1

1 0 9 . 1 1 2 . 1 9 0 B O L T - W A S H E R  M 1 2 x 1 . 2 5 x 1 9 0 1

1 1 6 . 0 0 0 . 2 3 8 P I V O T  A R M  S H I F T  B 1

1 2 9 . 1 1 0 . 2 0 0 B O L T - W A S H E R  M 1 0 x 1 . 2 5 x 2 0 0 1

1 3 9 . 2 2 0 . 0 1 0 L O O K I N G  F L A N G E  N U T  M 1 0 6

1 4 6 . 1 0 0 . 2 3 7 P I V O T  A R M S H I F T A 1

1 5 7 . 0 1 0 . 0 0 4 P E D A L  B U S H 2

1 6 9 . 1 0 8 . 1 4 5 B O L T  M 8 x 1 . 2 5 x 1 4 5 1

1 7 6 . 0 0 0 . 2 3 5 R I G H T  T U R N  C L E V I S  R O D  H E A D 1

1 8 9 . 1 1 0 . 0 3 0 B O L T - W A S H E R  M 1 0 x 3 0 2

1 9 6 . 1 0 0 . 0 0 1 P I V O T  A R M  S H I F T D 1

2 0 6 . 1 0 0 . 2 3 6 S H O R T  C L E V I S  R O D 1

2 1 9 . 2 0 0 . 0 1 0 - L L E F T T U R N  N U T M 1 0 2

2 2 9 . 2 2 0 . 0 0 8 L O C K I N G  F L A N G E  N U T  M 8 x 1 . 2 5 1

2 3 9 . 1 1 0 . 0 4 0 B O L T - W A S H E R  M 1 0 x 4 0 2

2 4 6 . 0 0 0 . 2 3 3 L O N G  C L E V I S  R O D 1

2 5 9 . 7 0 0 . 5 1 3 P I N  5 x 1 3 . 5 2

2 6 9 . 5 0 0 . 2 1 2 C O T T E R  P I N 3

2 7 4 . 1 0 0 . 0 3 1 S H I F T E R  H O U S E  A S S Y . 1

2 8 9 . 1 0 0 . 6 1 2 B O L T  M 6 x 1 2 4

2 9 6 . 0 0 0 . 2 5 8 P A R K I N G  B R A K E  A S S Y . 1

3 0 9 . 1 0 8 . 0 2 0 B O L T - W A S H E R  M 8 x 2 0 2

3 1 9 . 3 0 0 . 0 0 8 W A S H E R  4 ) 8 2

3 2 9 . 3 0 0 . 0 1 0 W A S H E R  * 1 0 2

3 3 9 . 1 1 0 . 0 8 0 B O L T  M 1 0 x 1 . 2 5 x 8 0 1

3 4 8 . 1 1 0 . 0 4 3 C O L L A R 1

3 5 7 . 1 2 0 . 0 0 1 C U S H I O N  B U S H 2

3 6 9 . 2 2 0 . 0 1 4 L O C K I N G  F L A N G E  N U T M 1 4 x 1 . 5 1

3 7 8 . 1 1 0 . 0 4 2 W A S H E R  E N G I N E  M O U N T  L I N K 1

3 8 7 . 1 2 0 . 0 0 1 C U S H I O N  E N G I N E  M O U N T  L I N K 1

3 9 8 . 1 2 0 . 0 4 5 S P A C E R  E N G I N E  M O U N T  L I N K 1

4 0 8 . 1 1 0 . 0 4 1 C O L L A R  E N G I N E  M O U N T  L I N K 1

4 1 6 . 1 0 0 0 . 0 2 6 E N G I N E  M O U N T  B O L T  P L A T E 1

4 2 9 . 1 1 0 . 0 9 1 B O L T  M 1 0 x 1 . 2 5 x 9 1 1

2 5





! [ [ | & «  ,  « ( , 4 ,  % L L |  t |
p a g  ■ ,  ■  ■ '

PARTS MANUAL
- ...... ........ ........  I ■fWiitimi 

REAR CARGO RACK/SEAT/BELT

REF NO. PART NO. DESCRIPTION REGD NO.

1 -  9 . 0 9 0 . 0 0 5 T A I L  L I G H T  B U L B  2 1 W / 5 W  1 2 V 2

2 6 . 0 0 0 . 1 4 4 T A I L  L I G H T 2

3 9 . 2 1 0 . 0 0 6 L O C K  N Y L O N  N U T M 6 4

4 2 . 1 0 0 . 0 4 6 R E A R  C A R G O  R A C K  ( B . R . S . ) 1

5 6 . 0 0 0 . 1 1 1 R E A R  S I D E  R E F L E C T O R ® 4

6 8 . 0 1 0 . 1 7 1 L U G  N U T 2

7 7 . 0 2 0 . 0 3 2 T U B E  C O V E R 2

8 6 . 0 0 0 . 2 4 1 L I C E N S E  L I G H T  A S S Y . 2

9 9 . 8 0 4 . 0 0 3 S C R E W  S T 3 . 5 x 1 0 4

1 0 9 . 2 2 0 . 0 0 8 L O C K  F L A N G E  N U T  M 8 6

1 1 6 . 0 0 0 . 1 4 5 F U E L  T A N K  C A P  C O M P 1

1 2 4 . 0 0 0 . 0 2 9 F U E L  T A N K  C O M P . ( B . R . S . ) 1

1 3 9 . 1 0 8 . 0 2 5 B O L T - W A S H E R  M 8 x 1 . 2 5 x 2 5 4

1 4 8 . 0 1 0 . 0 3 4 T A N K  C O M P . C O L L A R 4

1 5 7 . 0 2 0 . 0 0 5 R U B B E R  M O U N T 4

1 6 9 . 3 0 0 . 0 0 8 F L A T  W A S H E R  d >  8 4

1 7 6 . 0 0 0 . 0 4 6 F U E L  A U T O  C O C K  A S S Y . 1

1 8 6 . 0 0 0 . 0 5 6 G A S  F I L T E R 1

1 9 7 . 0 2 0 . 0 3 0 T U B E  C O M P . F U E L  # 1 1

2 0 7 . 0 2 0 . 0 2 9 T U B E  C O M P . F U E L  # 2 1

2 1 7 . 0 2 0 . 0 3 1 T U B E  C O M P . V A C U U M 1

2 2 6 . 0 0 0 . 1 4 6 S A F E T Y  B E L T 1

2 3 6 . 0 0 0 . 0 9 4 H E A D - R E S T 2

2 4 6 . 0 0 0 . 0 8 1 S E A T  C O M P . L . 1

2 5 9 . 7 0 0 . 0 0 1 S P E C I A L  B O L T  M 7 / 1 6 " x 2 8 1

2 6 9 . 7 0 0 . 0 0 2 B E L T  W A S H E R  < j> 1 2 1

2 7 9 . 7 0 0 . 0 0 3 N U T  B E L T  M 7 / A 6 " 1

2 8 9 . 9 0 0 . 8 4 0 B O L T  S T R A P  M 8 x 1 . 2 5 x 4 0 2

2 9 9 . 2 2 0 . 0 0 8 L O C K  F L A N G E  N U T  M 8 2

3 0 6 . 0 0 0 . 0 5 7 S E A T  R A I L  S E T 1

3 1 8 . 0 4 0 . 0 0 8 V A C U U M  T U B E 2

3 2 8 . 0 4 0 . 0 0 9 F U E L T U B E 4

3 3 6 . 0 0 0 . 0 8 2 S E A T  C O M P . R . 1

3 4 8 . 0 1 0 . 0 4 7 R - W A S H E R 4

3 5 9 . 9 0 8 . 0 5 5 B O L T  S T R A P  M 8 x 1 . 2 5 x 5 5 2

2 6



FIG.27
:> S :

 
i ; ' - ;  '

AIR CLEANGE/RADIATOR/BATTERY /MUFFLER ASSY.



PARTS MANUAL

AIR CLEANGE/RADIATOR/BATTERY/MUFFLER ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 “  7 . 0 9 0 . 0 3 5 A I R  C L E A N E R  D U C T 1

2 7 . 0 9 0 . 0 3 6 A I R  C L E A N E R  C L A M P 2

3 7 . 1 9 0 . 0 3 7 A I R  C L E A N E R  C A S E  C O M P . 1

4 7 . 0 9 0 . 0 3 8 A I R  C L E A N E R  E L E M E N T 1

5 7 . 0 9 0 . 0 3 9 A I R  C L E A N E R  C O V E R 1

6 9 . 8 0 5 . 0 0 3 T A P P I N G  S C R E W  M 5 x 1 6 7

7 7 . 0 9 0 . 0 4 0 A I R  C L E A N E R  G A U Z E  C O V E R 1

8 7 . 0 9 0 . 0 4 1 A I R  C L E A N E R  E L E M E N T  G A U Z E 1

9 4 . 1 0 0 . 0 3 2 A I R  C L E A N E R  A S S Y . 1

1 0 7 . 0 9 0 . 0 4 2 T U B E  C O M P . W A T E R  1 # 1

1 1 7 . 1 9 0 . 0 4 3 T U B E  C O M P . W A T E R  2 # 1

1 2 7 . 0 9 0 . 0 4 4 T U B E  C L A M P 1 0

1 3 7 . 0 9 0 . 0 4 5 T U B E  C O M P . W A T E R  3 # 1

1 4 7 . 0 9 0 . 0 4 6 T U B E  C O M P . W A T E R  4 # 1

1 5 9 . 1 0 0 . 8 3 0 B O L T  M 8 x 3 0 x 1 . 2 5 2

1 6 7 . 0 9 0 . 0 4 7 R A D I A T O R  C O M P . C O L L A R 2

1 7 7 . 0 2 0 . 0 6 9 R U B B E R  M O U N T 6

1 8 9 . 2 0 0 . 0 0 8 N U T M 8 6

1 9 6 . 0 0 0 . 2 4 8 C O L L A N T T A N K 1

2 0 7 . 0 1 0 . 0 2 8 B A T T E R Y  C O V E R 1

2 1 6 . 0 0 0 . 0 8 5 B A T T E R Y  ( Y T x 1 2 - B S ) 1

2 2 7 . 0 2 1 . 0 2 3 B A T T E R Y  B A N D 1

2 3 7 . 0 2 0 . 0 2 0 B A T T E R Y  L O W E R 1

2 4 7 . 0 9 0 . 0 4 9 M U F F L E R  C O M P . E X . 1

2 5 9 . 0 4 0 . 0 2 7 M U F F L E R  J O I N T N U T M 6 2

2 6 7 . 0 9 0 . 0 5 0 E X . P I P E  G A S K E T 1

2 7 9 . 1 1 0 . 0 3 0 B O L T - W A S H E R  M 1 0 x 1 . 2 5 x 3 0 1

2 8 9 . 0 2 0 . 0 1 0 N U T M 1 0 1

2 9 4 . 0 0 0 . 0 3 3 R A D I A T O R  C O M P . 1

3 0 7 . 0 9 0 . 0 5 1 T U B E  C L A M P 2

3 1 9 . 2 0 0 . 0 0 6 N U T M 6 2

3 2 6 . 1 0 0 . 2 4 9 F A N  C O M P . 2

3 3 7 . 0 9 0 . 0 5 2 B O L T 6

3 4 2 . 1 0 0 . 0 4 7 2 5 0 C C  E N G I N E 1

3 5 7 . 0 9 0 . 0 5 3 T U B E  C O M P  W A T E R  5 # 1

3 6 7 . 0 9 0 . 0 5 4 T U B E  C O M P  W A T E R  6 # 1

3 7 7 . 0 9 0 . 0 5 5 T U B E  C O M P  W A T E R  7 # 1

3 8 7 . 0 9 0 . 0 5 6 T U B E  C O M P  W A T E R  1 # 1

3 9 7 . 0 9 0 . 0 5 7 T U B E  C O M P  W A T E R  2 # 1

4 0 4 . 0 0 0 . 0 3 4 R A D I A T O R . C O M P 1

4 1 9 . 1 0 0 . 6 2 5 B O L T  M 6 x 2 5 4

4 2 6 . 1 0 0 . 1 6 2 B O O T . S I D E  C A S E 2

4 3 8 . 1 2 0 . 0 5 5 C L A M P . B O O T 2

ü ü !

2 7



FIG.28

REAR SUSPENSION ASSY

1$fCl

1
3

 2
7

y
fl
'-

V
, 

'.
•
 ■

 v
<

-
 

-
V

-
'

•
■

'
'

'

-
 ‘

a
:



v

PARTS MANUAL
■ ■

REAR SUSPENSION ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 -  7 . 0 2 0 . 0 3 9 R R . H U B  C O V E R 2

2 9 . 5 0 0 . 4 3 0 C O T T E R  P I N  4 ) 4 x 3 0 2

3 9 . 8 0 0 . 0 1 8 C A S T E  N U T M 1 8 2

4 8 . 0 1 0 . 1 1 8 L U G  N U T  C A P  M 1 0 8

5 6 . 0 0 0 . 1 4 3 R I M . R R . 2

6 8 . 0 1 0 . 1 6 9 R E A R  W H E E L  H U B 2

7 9 . 7 1 0 . 0 3 1 T I R E  B O L T  M 1 0 x 1 . 2 5 x 3 1 8

8 9 . 0 3 0 . 0 0 7 B E A R I N G  6 0 0 7 4

9 8 . 0 1 0 . 1 7 0 C O L L A R 2

1 0 9 . 1 1 2 . 0 5 5 B O L T - W A S H E R  M 1 2 x 1 . 2 5 x 5 5 2

1 1 9 . 2 2 0 . 0 1 2 L O C K I N G  F L A N G E  N U T  M 1 2 x 1 . 2 5 x 5 0 4

1 2 9 . 1 1 2 . 0 5 0 B O L T - W A S H E R  M 1 2 x 1 . 2 5 x 5 0 2

1 3 7 . 0 2 0 . 0 0 8 S W I N G  A R M  C U S H I O N  B U S H 4

1 4 6 . 0 0 0 . 2 4 2 B A L A N C E  L E V E R  L I N K  R O D 2

1 5 9 . 2 2 0 . 0 1 0 L O C K I N G  F L A N G E  N U T  M 1 0 x 1 . 2 5 2

1 6 6 . 0 0 0 . 2 4 3 B A L A N C E  L E V E R 1

1 7 9 . 1 0 8 . 0 2 0 B O L T - W A S H E R  M 8 x 2 0 x 1 . 2 5 4

1 8 8 . 0 1 0 . 0 5 3 R R . B R A K E  D I S C . 1

1 9 8 . 0 3 0 . 0 3 6 B R A K E  D I S C . B A S E 1

2 0 9 . 1 0 1 . 0 1 8 B O L T  M 1 0 x 1 . 5 x 1 8 1

2 1 7 . 0 2 0 . 0 2 2 R R . B R A K E  P A D  S E T . 1

2 2 6 . 0 0 0 . 2 2 9 C A L I P E R  H Y D R A U L I C A L  B R A K E , R R . 1

2 3 9 . 9 0 8 . 0 1 4 A L L E N  H E A D  B O L T  M 8 x 1 . 2 5 x 1 6 2

2 4 6 . 0 0 0 . 2 4 4 C V / S H A F T  J O I N T 2

2 5 6 . 0 0 0 . 2 4 5 C U S H I O N  A S S Y . , R R . L = 4 8 0 2

2 6 6 . 0 0 0 . 2 4 7 S W I N G  A R M  C O M P . R . 1

2 7 6 . 0 0 0 . 2 4 6 S W I N G  A R M  C O M P . L . 1

2 8 9 . 0 4 0 . 0 1 1 D U S T  S E A L  4 ) 6 2 x 4 4 x 1 0 2

2 9 6 . 0 0 0 . 1 4 8 R E A R  W H E E L  A S S Y . , R . 1

3 0 6 . 0 0 0 . 1 4 7 R E A R  W H E E L  A S S Y . , L . 1

3 1 7 . 0 2 0 . 0 5 2 T I R E . R R .  2 2 x 1 0 - 1 0 1

3 2 9 . 9 0 6 . 0 1 6 B O L T - W A S H E R  M 6 x 1 6 6

3 3 7 . 0 1 0 . 0 5 9 F E N D E R , R R . 2

3 4 6 . 0 0 0 . 0 6 8 R E A R  F E N D E R  B R A C K E T , R . 1

3 5 6 . 0 0 0 . 1 0 1 R E A R  F E N D E R  B R A C K E T , L . 1

3 6 9 . 1 0 8 . 0 4 5 B O L T - W A S H E R  M 8 x 1 . 2 5 x 4 5 2

3 7 9 . 1 7 0 . 0 0 2 C H A I N  O - R I N G  D R I V E 1

3 8 8 . 1 3 0 . 0 3 3 H O U S I N G  C O M P . R R  A X L E  B R G 2

3 9 9 . 0 3 0 . 0 1 1 B E A R I N G  E 6 0 0 7 2

4 0 8 . 1 1 0 . 0 5 7 A X L E 1

4 1 8 . 1 1 0 . 0 7 7 R E A R  S P R O C K E T 1

4 2 9 . 1 1 2 . 0 3 0 B O L T - W A S H E R 4

4 3 9 . 1 1 2 . 0 2 7 B O L T - W A S H E R 4

2 8





M

PARTS MANUAL
PIWWIWW

WIRE HARNESS/ELECTRICAL

REF NO. PART NO. DESCRIPTION REGD NO.

1 “  9 . 1 0 0 . 6 3 0 B O L T  M 6 x 3 0 2

2 9 . 2 0 0 . 0 0 6 N U T M 6 2

3 6 . 0 0 0 . 2 5 0 R E G U L A T E  R E C T I F I E R  C O M P . 1

4 9 . 6 0 0 . 6 1 5 P A N  S C R E W  M 6 x 1 5 4

5 9 . 3 0 0 . 0 0 6 W A S H E R  4 ) 6 4

6 9 . 2 1 0 . 0 0 5 L O C K I N G  N Y L O N  N U T M 6 2

7 7 . 1 1 0 . 0 3 8 S W I T C H  P A N E L  C O V E R 1

8 7 . 0 1 0 . 0 6 1 B O L T  C O V E R 4

9  1 6 . 0 0 0 . 0 7 9 H O R N  S W I T C H 1

1 0 7 . 0 2 0 . 0 5 1 P O W E R  O U T L E T  C O V E R 1

1 1 6 . 0 0 0 . 0 8 7 P O W E R  O U T L E T 1

1 2 6 . 0 0 0 . 1 1 3 W I N K E R  S W I T C H  U N I T 1

1 3 6 . 0 0 0 . 1 6 0 D I M M E T  S W I T C H  U N I T 1

1 4 6 . 0 0 0 . 1 5 9 E N G I N E  S T O P  B U T T O N 1

1 5 6 . 0 0 0 . 1 5 8 I G N I T I O N  S T A R T  S W I T C H 1

1 6 6 . 0 0 0 . 1 5 3 R E L A Y  C O M P . A U D I B L E  P I L  O T  & W I N K E R 1

1 7 6 . 0 0 0 . 2 5 1 T E M P E R A T U R E  B U Z Z E R 1

1 8 6 . 0 0 0 . 2 5 2 H O R N  R E C T I F I E R 1

1 9 6 . 1 0 0 . 2 5 3 S O C K E T  C O M P . 1

2 0 9 . 6 0 0 . 6 5 5 P A N  S C R E W  M 6 x 5 5 2

2 1 6 . 1 0 0 . 2 5 4 W I R E  H A R N E S S 2

2 2 7 . 0 1 0 . 0 2 9 E L E C T R I C  A S S Y . C O V E R 1

2 3 6 . 0 0 0 . 2 5 5 C . D . I . U N I T  C O M P . 1

2 4 6 . 0 0 0 . 2 5 6 S T A R T I N G  R E L A Y 1

2 5 6 . 0 0 0 . 2 5 7 I G N I T I O N  C O I L  C O M P . 1

2 6 9 . 2 1 0 . 0 0 6 L O C K  N Y L O N  N U T M 5 1

2 7 9 . 6 0 0 . 5 2 5 P A N  S C R E W  M 5 x 2 5 1

2 8 6 . 0 0 0 . 0 3 8 R E S I S T O R  C O M P .  1 0 W 1 0 1

2 9 9 . 6 0 0 . 4 1 0 P A N  S C R E W  M 4 x 1 0 1

3 0 9 . 2 1 0 . 0 0 4 L O C K  N Y L O N  N U T  M 4 1

3 1 6 . 0 0 0 . 2 5 8 O D O M E T E R 1

2 9



A
WARNING

A LL H A S ? M U S T S sT T E O W A N O  

S E C U R E D  A T  O R  A B O V E  S H O U LD E R  

LE N G T H .

A LL LO O S E  C LO T H IN G  M U S T  B E

A W A R H IN B
Loss of control, collision,or getting caught in moving parts 

can result in serious injuries.

N ot to  be  opera ted  by  pe rson  under 16  years  o ld  

W ear a  D .O .T . approved  m oto rcyc le  he lm e t 

S ecure  long  ha ir and  loose  c lo th ing  

w ear p ro tec tive  eye  w ear and  c lo th ing  

K eep  a rm s,legs and  fee t ins ide  ka rt 

D o  no t use  a lcoho l o r d rugs

Y O U « IN O IN II»  W A T R R  C O O L1D I 
Y O U  M U S T  C H IC K  T H R  A A O IA T O R  
O P T B N  T O  R IB  IP  T N I L IV IL  O ' 
T N I C O O LIN T  It F U LL .IF  N O T , 
R IP ILL  A i N B 1D IO .IP  Y O U  D O  
N O T  D O  T H IS ,Y O U R  IN O IN I 
C O U LD  B U R N  U P  A N D  C O S T

N IV IR  O P B N  T N I R A D IA T O R  
C A P  W M B N  IN O IN I II R U N N IN I 
A LLO W  T H E  IN O IN I T O  C O O L

■  «w w w ili m >

PARTS MANUAL

r WARNING
\

The vehicle must be stationary [)
and the engine at idle V
before selecting gears

/

FIG.30

WARNING STICKERS

PARKING BRAKE REVERSE LEVER

GEARBOX ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 9 .090 .007 LA B E L.P A R K IN G  B R A K E 1

2 9 .090 .008 LA B E L.R E V E R S E  LE V E R 1

3 9 .090 .023 LA B E L.G E A R  C A S E 1

4 9 .090 .010 LA B E L.N O  LO N G  H A IR 1

5 9 .090 .011 LA B E L.W A R N IN G 1

6 9 .090 .012 LA B E L.N O C LIM B IN G 1

7 9 .090 .013 LA B E L.W A R N IN G 1

8 9 .090 .014 LA B E L.S E A T  B E LT 1

9 9 .090 .024 LA B E L.R A D IA T O R 1

10 9 .090 .017 LA B E .W A R N IN G 1

i

T
H

IS
 V

E
H

IC
L

E
 M

A
N

U
F

A
C

T
U

R
E

D

F
O

R
 O

F
F

 R
O

A
D

 U
S

E
 O

N
L

Y
.

D
O

 N
O

T
 O

P
E

R
A

T
E

 O
N

 P
U

B
L

IC
 

S
T

R
E

E
T

S
.R

O
A

D
8

 O
R

 H
IG

H
W

A
Y

S
.

cs

i
w

153E
i6
J
1 1 
i j

3 0




